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The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description

Style / ltem No.

Sample Receiving Date

Test Performing Date

ALLOY CHAIR FOOT

A403

Sep.02, 2015

Sep.02, 2015 to Sep.09, 2015

Test Result Summary

Test(s) Requested

Result(s)

Clause 7 of ANSI/BIFMA X5.1:2011 . PASS

Summary:

1. For further details, please refer to the following page(s).

Signed for and on behalf of

Shunde Branch
SGS-CSTC Co., Ltd.

Pl

Bill Wang

Approved signatory

03 dafds Technic
Shunde Braimines

Testing Service 5

al Sp

g Co, Ltd,
s Laboratory.
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TESTS AND RESULTS

Test Conducted:
Clause 7 of ANSI/BIFMA X5.1:2011

General Test Condition:

The following test program was conducted in a laboratory environment maintained at 15°C to 25°C and 50%+5
RH. The sample was individually tested after conditioning in the test environment for at least 24 hours prior to
conducting the test.

The complete detailed procedures may be found in the referenced specification and are only summarized herein.
Unless otherwise specified, the tests are carried out in the following order on the same sample.

No. of Sample:
1 Piece (Sample 1). For more sample information and pictures, please refer to the following page.

Test Clause Test Description and Requirements Test Results

Base Test — Static

There shall be no sudden and major change in the structural integrity
of the base. The center column may not touch the test platform during
7 the load applications when a force of 11,120 N (2500 Ibf.) is applied to PASS
the vertical support column, or test fixture that simulates the
taper/base interface for one (1) minute. Remove the force, and then
apply a second force of 11,120 N (2500 Ibf.) for one (1) minute.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible
at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic
Documents at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility
is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are
BRNERsE retained for 30 days only. . .

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

8 3558 Co. L. | Fadng Epeen s Pa o Shoen Food s Secon el Town S Fot G i 528333 1 (86-757)22805888 1 (86-757)22805858  www.sgsgroup.com.cn
R oy | R F -BUTREEA RESHFRTHRNER SRHILE-SMFHE #%: 528303 1 (86-757)22605888 1 (86-757)22805858 € sgs.china@sgs.com

Testing Service =
G} 2

I
Member of the SGS Group (SGS SA)



Test Report

No.: SDHG1509014615FT Date: Sep.09, 2015 Page 3 of 3

SAMPLE INFORMATION AND PICTURES

Weight:
Base Radius:

Other Dimensions:

1.48kg

330mm

Sample as Received

# Co, Ltd,
s Laboratory

View 1
Test Pictures with Details
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***End of Report*™*
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